
零件表

備註用量英文名稱零件名稱零件編號件號

2SHAFT C軸CA006008011

2LINK1連桿1A006001042

2連桿A185010013

1DRIVER SEAT撞針座A185013014

2TUBE間隔環A006034015

2SHAFT E軸EA006032016

1COVER面板A185001017

1保護蓋A185017018

1MAGAZINE SEAT底座A150003029

1RIGHT GUIDE右側板A1500040110

1LEFT GUIDE左側板A1500050111

1DRIVER撞針A1500020212

1DRIVER A撞針AA1850140113

1DRIVER B撞針BA1850150114

1BRACKET連接塊A1500010115

1SPRING SEAT彈簧座A1850190116

2SPRING SHAFT彈簧軸A1850180117

2SPRING壓縮彈簧A1850240118

1FIX BLOCK固定塊A1850120119

1BRACKET固定片A1850110120

1BUSH襯套A1500080121

1TOP GUIDE上壓塊A1500060122

1SPRING推釘彈簧A1500370223

1GUIDE壓板A1500440124

1LEAF SPRING上壓彈片A1500140125

1PUSHER推釘塊A1500070126

1連桿右A1850210127

2墊片A1850030128

1RAIL C釘軌CA1850200129

1RAIL B釘軌BA1850160130

1RAIL A釘軌AA1850090131

1BLOCK LEFT固定塊左A1850230132

1BLACK RIGHT固定塊右A1850220133

1連桿左A1850040134

1連接塊A1850050135

1釘架固定座A1850060136

2釘架軸A1850070137

2固定軸A1850080138

2LINK 3-C連桿3-CA0060290339

2LINK 3-A連桿3-AA0060290140

4TUBE間隔環A0060370141

1SHAFT F軸FA0060330242

1SHAFT E軸EA0060320243

1TUBE間隔環A0060300244

1BRACKET SET定位塊A0060210145

1A1270060146

1BODY SET後柱組合A0060390747

1SPRING拉伸彈簧A0060380148

1LINK 4 SET連桿4組合A00603503A49

2STEP BOARD SET腳踏組合A00604402A50

2SHAFT G軸GA0060480151

1BALANCER後定位輔助架A0060490152

2A0060340253

1SHAFT軸A0060820154

M34彈簧墊圈BAE0103299

M5 (鍍氬)2彈簧墊圈BAE01051195

六角承口圓頭螺桿2BAC0904082534

φ54E-RINGE型扣環BAF10502501

ψ1012E-RINGE型扣環BAF11002502

M5x0.8-143HEX.SOC.BUTTOM HD.CAP

SCREW

半圓頭六角承窩螺栓BAC0905142503

M54SPRING WASHER彈簧墊圈BAE01052504

M5x0.8-162HEX.SOC.HD.BOLT六角承窩螺栓BAC0405162505

M5x0.8-82HEX.SOC.FLAT COUNTER

SUNK HD. SCREW

皿頭承窩螺栓BAC0205082506

M42SPRING WASHER彈簧墊圈BAE01042507

M4x0.7-122HEX.SOC.HD.BOLT六角承窩螺栓BAC0404122508

M5x0.8-106HEX.SOC.FLAT COUNTER

SUNK HD. SCREW

皿頭承窩螺栓BAC0205102509

2HEX.SOC.FLAT COUNTER

SUNK HD. SCREW

皿頭承窩螺栓A00106201510

M4x0.7-62HEX.SOC.HD.BOLT六角承窩螺栓BAC0404062511

ψ6-162SPRING PIN彈簧銷BAA060016512

M4x0.7-102HEX.SOC.HD.BOLT六角承窩螺栓BAC0404102513

六角頭承口埋頭螺

釘-1 - 產品等級

A

2HEX.SOC.FLAT COUNTER

SUNK HD. SCREW

皿頭承窩螺栓ISO 10642 

- M3 x 10

514

ψ32WASHER平墊圈BAE04031515

M3x0.5-104HEX.SOC.HD.BOLT六角承窩螺栓BAC0403102516

ψ3-144SPRING PIN彈簧銷BAA030014517

ψ3-82SPRING PIN彈簧銷BAA030008518

M5x252HEX.SOC.FLAT COUNTER

SUNK HD. SCREW

皿頭承窩螺栓BAC0205252519

M5x0.8-162HEX.SOC.FLAT COUNTER

SUNK HD. SCREW

皿頭承窩螺栓BAC0205162520

M6x1-164HEX.SOC.BUTTOM HD.CAP

SCREW

半圓頭六角承窩螺栓BAC0906162521

M3x0.5-84HEX.SOC.HD.BOLT六角承窩螺栓BAC0403082522

M4x0.7-102HEX.SOC.FLAT COUNTER

SUNK HD. SCREW

皿頭承窩螺栓BAC0204102523

M4x0.72LOCK NUT防鬆螺帽BAD01041524

M4x0.7-82HEX.SOC.FLAT COUNTER

SUNK HD. SCREW

皿頭承窩螺栓BAC0204082525

M5x0.8-122HEX.SOC.HD.BOLT六角承窩螺栓BAC0405122526

M5x0.8-302HEX.SOC.HD.BOLT六角承窩螺栓BAC0405302527

M8x1.252ANTI-LOOSE NUT防鬆螺帽BAD01081528

M8x1.25-204HEX.SOC.HD.BOLT六角承窩螺栓BAC0408202529

M5x0.82LOCK NUT防鬆螺帽BAD01051530

M142波浪型墊圈BAE03142531

M82SPRING WASHER彈簧墊圈BAE01082532

M64SPRING WASGER彈簧墊圈BAE01062533
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MODEL: B103FP-ASC 20190214

ITEM PARTS NO. DESCRIPTION Q'TY SPEC.

1 A00600801 SHAFT C 2

2 A00600104 LINK1 2

3 A18501001 LINK 2

4 A18501301 DRIVER SEAT 1

5 A00603401 TUBE 2

6 A00603201 SHAFT E 2

7 A18500101 COVER 1

8 A18501701 PROTECT COVER 1

9 A15000302 MAGAZINE SEAT 1

10 A15000401 RIGHT GUIDE 1

11 A15000501 LEFT GUIDE 1

12 A15000202 DRIVER 1

13 A18501401 DRIVER A 1

14 A18501501 DRIVER B 1

15 A15000101 BRACKET 1

16 A18501901 SPRING SEAT 1

17 A18501801 SPRING SHAFT 2

18 A18502401 SPRING 2

19 A18501201 FIX BLOCK 1

20 A18501101 BRACKET 1

21 A15000801 BUSH 1

22 A15000601 TOP GUIDE 1

23 A15003702 SPRING 1

24 A15004401 GUIDE 1

25 A15001401 LEAF SPRING 1

26 A15000701 PUSHER 1

27 A18502101 LINK RIGHT 1

28 A18500301 WASHER 2

29 A18502001 RAIL C 1

30 A18501601 RAIL B 1

31 A18500901 RAIL A 1

32 A18502301 BLOCK LEFT 1

33 A18502201 BLACK RIGHT 1

34 A18500401 LINK LEFT 1

35 A18500501 BRACKET 1

36 A18500601 MAIN BLOCK 1

37 A18500701 BRACKET SHAFT 2

38 A18500801 SHAFT 2

39 A00602903 LINK 3-C 2

40 A00602901 LINK 3-A 2

41 A00603701 TUBE 4

42 A00603302 SHAFT F 1

43 A00603202 SHAFT E 1

44 A00603002 TUBE 1

45 A00602101 BRACKET SET 1

46 A12700601 MOLD 1

47 A00603907A BODY SET 1

48 A00603801 SPRING 1

49 A00603503A LINK 4 SET 1

50 A00604402A STEP BOARD SET 1



MODEL: B103FP-ASC 20190214

ITEM PARTS NO. DESCRIPTION Q'TY SPEC.

51 A00604801 SHAFT G 2

52 A00604901 BALANCER 1

53 A00603402 TUBE 2

54 A00608201 SHAFT 1

501 BAF10502 E-RING 4 φ5

502 BAF11002 E-RING 12 ψ10

503 BAC0905142 HEX.SOC.BUTTOM HD.CAP 3 M5x0.8-14

SCREW

504 BAE01052 SPRING WASHER 2 M5

505 BAC0605162 HEX.SOC.HD.BOLT 2 M5x0.8-16

506 BAC0205082 HEX.SOC.FLAT COUNTER SUNK 2 M5x0.8-8

HD. SCREW

507 BAE01042 SPRING WASHER 2 M4

508 BAC0404122 HEX.SOC.HD.BOLT 2 M4x0.7-12

509 BAC0205102 HEX.SOC.FLAT COUNTER SUNK 6 M5x0.8-10

HD. SCREW

510 A00106201 HEX.SOC.FLAT COUNTER SUNK 2 M5x0.8-12

HD. SCREW

511 BAC0404062 HEX.SOC.HD.BOLT 2 M4x0.7-6

512 BAA060016 SPRING PIN 2 ψ6-16

513 BAC0404102 HEX.SOC.HD.BOLT 2 M4x0.7-10

514 BAC0203102 HEX.SOC.FLAT COUNTER SUNK 2 M3x0.5-10

HD. SCREW

515 BAE04031 WASHER 2 ψ3

516 BAC0403102 HEX.SOC.HD.BOLT 4 M3x0.5-10

517 BAA030014 SPRING PIN 4 ψ3-14

518 BAA030008 SPRING PIN 2 ψ3-8

519 BAC0205252 HEX.SOC.FLAT COUNTER SUNK 2 M5x0.8-25

HD. SCREW

520 BAC0205162 HEX.SOC.FLAT COUNTER SUNK 2 M5x0.8-16

HD. SCREW

521 BAC0906162 HEX.SOC.BUTTOM HD.CAP 4 M6x1.0-16

SCREW

522 BAC0603082 HEX.SOC.HD.BOLT 4 M3x0.5-8

523 BAC0204102 HEX.SOC.FLAT COUNTER SUNK 2 M4x0.7-10

HD. SCREW

524 BAD01041 LOCK NUT 2 M4x0.7

525 BAC0204082 HEX.SOC.FLAT COUNTER SUNK 2 M4x0.7-8

HD. SCREW

526 BAC0605122 HEX.SOC.HD.BOLT 2 M5x0.8-12

527 BAC0405302 HEX.SOC.HD.BOLT 2 M5x0.8-30

528 BAD01081 ANTI-LOOSE NUT 2 M8x1.25

529 BAC0408202 HEX.SOC.HD.BOLT 2 M8x1.25-20

530 BAD02051 LOCK NUT 2 M5-0.8

531 BAE03142 WAVE WASHER 2 ψ14.5

532 BAC0608202 HEX.SOC.HD.BOLT 2 M8x1.25-20

533 BAE01062 SPRING WASGER 4 M6

534 BAC0904082 HEX.SOC.BUTTOM HD.CAP 2 M4x0.7-8

SCREW


